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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMAJ/LTE Tablet + BT/BLE, DTS/UNII a/b/g/n/ac
MODEL NUMBER: SM-T735

SERIAL NUMBER: R32R2009HKX (Conducted, Original);

R32R2009QPH, R32R2009K5M (Radiated, Original);
R32R200DYSJ (Radiated, Spot-check);

DATE TESTED: 2021-03-16 — 2021-04-14(Original);
2021-04-13 — 2021-04-22(Spot-check);

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Complies

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties were
not taken into account and are published for informational purposes only. The test results show
that the equipment tested is capable of demonstrating compliance with the requirements as
documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions
and modes of operation as described herein. This document may not be altered or revised in any
way unless done so by UL Korea, Ltd. and all revisions are duly noted in the revisions section.
Any alteration of this document not carried out by UL Korea, Ltd. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by IAS, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
/l 7
Junwhan Lee Hyunsik Yun
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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REPORT NO: 4789867746-E4V2
FCC ID: ASLSMT735

1.1 INTRODUCTION OF TEST DATA REUSE

DATE: 2021-04-30

This report referenced from the FCC ID: ASBLSMT736B BLE(FCC CFR 47 Part 15C).
And the applicant takes full responsibility that the test data as referenced in this report represent
compliance for this FCC ID.

1.2. DIFFERENCE

The FCC ID: ABLSMT735 shares the same enclosure and circuit board as FCC ID:
A3LSMT736B. The BLE antennas and surrounding circuitry and layout are identical between
these two units for re-used bands.

In SM-T735 model, 5G NR parts are removed from the PCB.

After confirming through preliminary radiated emissions that the performance of the FCC ID:

A3LSMT736B remains representative of FCC ID: A3LSMT735. The test data of FCC ID:
A3LSMT736B being submitted for this application to cover BLE features.

1.3. SPOT CHECK VERIFICATION DATA

Original model
SM-T736B

Spot check model
SM-T735

Simbol

Band Test Item Frequency Test Limit Deviation Remark

rate

FCC ID : A3LSMT736B

FCC ID : A3LSMT735

Band Edge

500kbps 2480

2480 MHz

54 dBuV/m

43.02 dBuV/m

42.92 dBuV/m

-0.10 dB

DTS BLE

RSE

500kbps 2480

7440 MHz

54 dBuV/m

45.70 dBuV/m

37.40 dBuV/m

-8.30 dB

Band Edge

2M 2480

2480 MHz

54 dBuV/m

42.94 dBuV/m

42.77 dBuV/m

-0.17 dB

RSE

2M 2480

7440 MHz

54 dBuV/m

42.96 dBuV/m

37.57 dBuV/m

-5.39 dB

Comparison of two models, upper deviation is within 3dB range and all test results are under
FCC technical limits.
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REPORT NO: 4789867746-E4V2

FCC ID: ASLSMT735

DATE: 2021-04-30

1.4. REFERENCE DETAIL
Reference application that contains the re-used reference data.
Equipment | Reference Application Reference Reuse Report Title /
Class FCC ID Type Test report (EMC/RFX) | Section
Original FCC Report
PCB A3LSMT736B g 4789841420-E2 EMC WWAN/
Grant .
All sections
Report
DTSIb,g,n]
4789841420-E3 EMC WLAN/
- All sections
DTS A3LSMT736B Original
Grant
FCC Report
4789841420-E4 EMC BLE/
All sections
Original FCC Report
DSS A3LSMT736B g 4789841420-E5 EMC BT/
Grant .
All sections
FCC Report
Original UNII[a,n,ac]
NII A3LSMT736B Grant 4789841420-E6 EMC WLAN/
All sections
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REPORT NO: 4789867746-E4V2 DATE: 2021-04-30
FCC ID: ASLSMT735

2. TEST METHODOLOGY

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

KDB 558074 D01 15.247 Meas Guidance v05r02.
ANSI C63.10-2013.

KDB 484596 D01 Referencing Test Data vO1

arwdOE

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
X] Chamber 1
X] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation can
be viewed at https://www.iasonline.org/wp-content/uploads/2017/05/TL-637-cert-New.pdf.
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FCC ID: ASLSMT735

4. DECISION RULES AND MEASUREMENT UNCERTAINTY
4.1. METROLOGICAL TRACEABILITY
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION
Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
28.9 dBuV/m = 36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB
4.3. DECISION RULES
Decision rule for statement(s) of conformity is based on Procedure 1, Clause 4.4.2 in IEC Guide
115:2007.
4.4. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.01dB
Radiated Disturbance, 30 MHz to 1 GHz 4.26 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.90 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.49dB

Uncertainty figures are valid to a confidence level of 95%.
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FCC ID: ASLSMT735

5. EQUIPMENT UNDER TEST

5.1. EUT DESCRIPTION

The EUT is a GSM/WCDMA/LTE Tablet + BT/BLE, DTS/UNII a/b/g/n/ac.
This test report addresses the DTS (BLE) operational mode.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak conducted output power as follows:

Frequency Range ot Power Output Power Output Power
ode
[MHz] Mode [dBm] [mW]
Peak 7977 6.276
500kbps
Average 7.616 5.776
2 402 ~ 2 480
Peak 8.060 6.397
2Mbps
Average 7.359 5.444
5.3. DESCRIPTION OF AVAILABLE ANTENNAS

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be
considered sufficient to comply with the provisions of this section.

The internal antenna was Permanently attached.
Therefore this E.U.T Complies with the requirement of §15.203.

The radio utilizes an internal antennas, with maximum gain of -1.71 dBi.
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5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the EUT
set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in Stand Alone X orientation.

i Foldable Condition

The Fundamental of the EUT was investigated in four foldable conditions(Stand Alone, ,
Open, Full-Coverd, Laptop).

Stand Alone Open
Full-Covered Laptop

Note : All radiated and power line conducted tests were performed attached with travel adapter
and earphone for the worst case condition mode.
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Power verification

The Output Power of all data rate are all investigated, the 500 kbps(37 pkt) and 2 Mbps(255 pkt)
ower is the worst case for symbol rate. All tests were performed in these two modes.

1Mbps 2Mbps
(37 pki) 2440 7.500 (37 pki) 2440 7.298
2480 7.104
2402 6.479

1Mbps 2Mbps
(255 pki) 2440 7.560 (255 pkt) 2440 7.359
2480 7.081

125 kbps
(37 pkt)
2480 7.275
2402 6.645
125 kbps
(255 pkt) 2440 7.208
2480 6.966
2402 6.731
500 kbps
(37 pkt) 2440 7.616
2480 7.327
2402 6.707
500 kbps
(255 pkt) 2440 7.579
2480 7.245
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA200 R37R1XS0P35DK3 N/A
Data Cable SAMSUNG EP-DT725BBE N/A N/A
/O CABLE

1 DC Power 1 C Type Shielded 1.0m N/A

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable BLE mode.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

Adaptor

AC Main

&—{ 3m SAC
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6. MEASUREMENT METHOD

6 dB BW : KDB 558074 D01 v05r02, Section 8.2.

OUTPUT POWER : KDB 558074 D01 v05r02, Section 8.3.1.1

POWER SPECTRAL DENSITY : KDB 558074 D01 v05r02, Section 8.4.

Out-of-band Emissions (Conducted) : KDB 558074 D01 v05r02, Section 8.5.

Out-of-band Emissions in Non-restricted Bands: KDB 558074 D01 v05r02, Section 8.5.

Out-of-band Emissions in Restricted Bands : KDB 558074 D01 v05r02, Section 8.6.

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2

Page 15 of 49

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.
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DATE: 2021-04-30

7. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:

Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 750 2022-08-19
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 749 2022-08-13
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 2022-08-13
Antenna, Horn, 18 GHz ETS 3115 00167211 2022-07-27
Antenna, Horn, 18 GHz ETS 3115 00161451 2022-08-15
Antenna, Horn, 18 GHz ETS 3117 00168724 2022-07-27
Antenna, Horn, 18 GHz ETS 3117 00168717 2022-08-15
Antenna, Horn, 40 GHz ETS 3116C 00166155 2022-08-04
Antenna, Horn, 40 GHz ETS 3116C 00168645 2021-10-02
Preamplifier ETS 3116C-PA 00168841 2021-08-06
Preamplifier, 1000 MHz Sonoma 310N 341282 2021-08-03
Preamplifier, 1000 MHz Sonoma 310N 351741 2021-08-03
Preamplifier, 1000 MHz Sonoma 310N 370599 2021-08-06
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 2021-08-03
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 2021-08-03
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 2021-08-04
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54170614 2021-08-05
Spectrum Analyzer, 44 GHz Agilent / HP N9030A MY54490312 2021-08-05
Spectrum Analyzer, 43.5 GHz R&S FSw43 104089 2021-08-06
Average Power Sensor Agilent / HP u2000 MY54270007 2021-08-05
Attenuator PASTERNACK PE7087-10 A001 2021-08-03
Attenuator PASTERNACK PE7087-10 A008 2021-08-03
Attenuator PASTERNACK PE7004-10 2 2021-08-04
Attenuator PASTERNACK PE7087-10 A009 2021-08-03
EMI Test Receive, 40 GHz R&S ESU40 100439 2021-08-03
EMI Test Receive, 40 GHz R&S ESU40 100457 2021-08-03
EMI Test Receive, 3 GHz R&S ESR3 101832 2021-08-03
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 2021-08-03
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 2021-08-03
Low Pass Filter 5GHz Micro-Tronics LPS17541 020 2021-08-04
High Pass Filter 3GHz Micro-Tronics HPM17543 010 2021-08-03
High Pass Filter 3GHz Micro-Tronics HPM17543 015 2021-08-03
High Pass Filter 3GHz Micro-Tronics HPM17543 020 2021-08-04
High Pass Filter 6GHz Micro-Tronics HPS17542 009 2021-08-03
High Pass Filter 6GHz Micro-Tronics HPS17542 016 2021-08-03
High Pass Filter 6GHz Micro-Tronics HPS17542 021 2021-08-04
LISN R&S ENV-216 101837 2021-08-06
Antenna, Loop, 9kHz-30MHz R&S HFH2-Z2 100418 2021-10-02
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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8. TEST RESULTS SUMMARY

FCC Part . . Test
Section Test Description Test Limit Condition Test Result
1(2)%;‘)7 Occupied Bandwidth(6dB) > 500kHz PASS
2.1051, | Band Edge / Conducted
15.247(d) | Spurious Emission -20 dBc Conducted PASS
onducte
1(3)%;1)7 TX conducted output power <30dBm PASS
15.247(e) | PSD < 8 dBm/3kHz PASS
15.207(a) AC Power Line conducted Section 11 Power Line PASS
' emissions conducted
11%22%3 Radiated Spurious Emission < 54dBuV/m(Av) Radiated PASS
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REPORT NO: 4789867746-E4V2
FCC ID: ASLSMT735

DATE: 2021-04-30

9. ANTENNA PORT TEST RESULTS

9.1 ON TIME AND DUTY CYCLE
LIMITS
None; for reporting purposes only.
Dut | Duty Cycl 1
On time | Period HY YEe Duty Cycle uty Cycle 4
Mode X Correction Factor | Minimum VBW
[msec] [msec] 5 [%]
[Linear] [dB] [kHZz]
2 400 ~ 2 483.5 MHz Bands
500 kbps [37pkt] 1.074 1.876 0.572 57.249 2.42 0.931
2 Mbps [255pkt] 1.084 1.874 0.578 57.844 2.38 0.923
II_:DSE.‘mi‘- Ref 30.00 dBm
) 0 U
Center 2.440000000 GHz Span 0 Hz

qRes BW 8 MHz

10

#VBW 50 MHz
FUNCTION

uri{ovelRclscLl X i
1N t 1.877 ms 7.89 dBm
2 A1 t (8l 1.074 ms (A) 0.53d8
I .: a1 t (a) 1876 ms (A) 0.12d8
5
6
7
8
9

sTATUS

Sweep 5.000 ms (20001 pts)

FUNCTION VALUE

Veysight Spectrum Analyzer - Swept SA.
RL I

500 kbps(37 pkt)

[E=EE=a=
03:16:16 PMMar 30, 2021
TRAGE 56

STATLS

" #Avg Type: RMS
NG Fast ~w- Trig:RF Burst el
IFGain:Low Atten: 40 dB oET|P
Il 0 dBidi Ref 30.00 dBm
od
{ Q L)
Center 2.440000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 5.000 ms (20001 pts)
[MkAfMODE TRCISCL] x| v | FUNCTION | FUNCTION WIDTH] FUNCTION VALUE =
1N t 1878 ms 7.95 dBm
2 A1 t (A) 1.084 ms (A) 0.39dB
| : a1 t (4 1874 ms (A) 0.11dB
5
6
7
8
9

s

2 Mbps(255 pkt)
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9.2. 6 dB & 99% BANDWIDTH

LIMITS

FCC 8§815.247 (a) (2)
RSS-247 5.2 (a)
The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS

9.2.1. 500 kbps

— S

Channel Frf&tl'_lezricy BanGdev?dth Nhli'ilmmiltml Bangdsz/v/(i’dth
[kHz] [kHz] [kHz]
Low 2 402 659.0 500.0 1016.7
Mid 2 440 659.3 500.0 1014.6
High 2 480 656.0 500.0 1012.4

9.2.2. 2 Mbps
— S

Channel Frfﬁﬂl:_fzricy Bar?devlisdth Mll?ilmmi;‘m Bangdgvﬁdth
[kHz] [kHz] [kHz]
Low 2 402 1133.0 500.00 1977.0
Mid 2 440 1134.0 500.00 2026.9
High 2 480 1127.9 500.00 1972.7
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9.2.3.6 dB & 99% BANDWIDTH PLOTS

500 kbps / 6 dB Bandwidth 500 kbps / 99% Bandwidth
[ gt Spectrum Aralyzes e Keyesght Speciram Analyes: - Occupied BW p= 3
L & 90 SENSETN o [ Froquency | L & 9a SENSETN o 02:56,08 P 20012, 2021
Havg Type: RMS Genter Fre: 2402000000 GH. Radio Std: N
enter Freq 2.402000000 G;ﬁﬁ e Trig: FreeRun Av;\lHA::,!mMM | . T:i:‘-‘Frr::;un z adio one
IFGaimiow  #Atten: 40 d8 #FGaindLow sAnen: 30 6B Radio Device: BTS
AMKr1 65 Auto Tune|
Ref Offset 10.45 dB o o
0diidiv  Ref 30.00 dBm 0 dBldiv Ref 20.00 dBm
Log Log
Center Freq|
2.402000000 GHz
StartFreq
% $ 2400500000 GHz
Stop Freq| |
2.403500000 GHz
CF Ste, Center 2.402 GHz Span 3 MHz
300,000 kiHz| #Res BW 30 kHz VBW 300 kHz #Sweep 100 ms,
lAuto Man
[s] Bandwidth Total Power 8.46 dBm
FreqOffset 1.0167 MHz
OHz Transmit Freq Error -6.675 kHz OBW Power 99.00 %
x dB Bandwidth 526.1 kHz x dB -6.00 dB
Center 2.402000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
sc sTarus sc —
[ gt Spectrum Aralyzes e Keyesght Speciram Analyes: - Occupied BW p= 3
L & 90 SENSETN - 08:23:45 PM gr 09, 2021 Froquency "L & 00 = — o1 -
D Type: ” : °
enter Freq 2.440000000 G;ﬁﬁ e Trig: FreeRun Av;\lHA::,!mmm & | . T"”r“r:;“h 0000030 GHz adio one
IFGaimiow  #Atten: 40 d8 #FGaindLow sAnen: 30 6B Radio Device: BTS
Auto Tune|
Ref Offset 10.46 dB
0dBidv  Ref 30.00 dBm 0 dBidiv Ref 20.00 dBm
Log Log
Center Freq|
2.440000000 GHz|
) StartFreq
b 2.438500000 GHz
Stop Freq |
2441500000 GHz
CF Stey Center 2.44 GHz Span 3 MHz
300,000 kHz| #Res BW 30 kHz VBW 300 kHz #Sweep 100 ms,
lAuto Man
O Bandwidth Total Power 9.20 dBm
rreqorest 1.0146 MHz
OHz Transmit Freq Error -8.132 kHz OBW Power 99.00 %
x dB Bandwidth 561.1 kHz x dB -6.00 dB
Center 2.440000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
o s wsa —
eyright Specsrom sl e ey Keight Specirm hrslyees - Drcupied BV ==
L 5 T s [ Fraquency RL F E N [ 02:58:35 PM Apr 12, 2021
#Avg Type: RMS Center Freq: 2.480000000 GHz Radio Std: Ne
enter Freq 2480000000 G;mz Wide —+~ Trig: Free Run AviiHo: 400400 ‘ —-— Tfi:t:';u':gun : e e
IFGain:Low #Atten: 40 dB #IFGain-Low SAten: 30 dB Radio Device: BTS
Auto Tune|
Ref Offset 10.46 dB
0diidiv - Ref 30.00 dBm 0 dBidiv Ref 20.00 dBm
Log Log
Center Freq|
2.480000000 GHz|
" StartFreq
;.{ 2 478500000 GHz|
Stop Freq
2481500000 GHz
CF Ste, Center 2.48 GHz Span 3 MHz
300,000 kHr; #Res BW 30 kHz VBW 300 kHz #Sweep 100 ms|
lAuto Man
1 [o] Bandwidth Total Power 8.99 dBm
Freqoftest 1.0124 MHz
OHz Transmit Freq Error -9.020 kHz OBW Power 99.00 %
x dB Bandwidth 559.2 kHz x dB -6.00 dB
Center 2.480000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
so s wsc sTarus
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2 Mbps / 6 dB Bandwidth 2 Mbps / 99% Bandwidth
Keysrght Specirum Anslyze: [ Keyoght Spectnum Anslyze - Occupied BV ==
L 5 900 T S——r 08:33:58 PM Agr 09, 2021 Froquency AL 5 900 RS e N— o e 12,201
o Type i °
enter Freq 2.402000000 G;ﬁﬁ [ AV;‘IHJﬂBfm | . T;nlpr“r:;“h 000030 GHz adio one
IFGaimiow  #Atten: 40 d8 HFGalnLow satten: 30 4B Radio Device: 8TS
AMKr1 1 Auto Tune|
Ref Offset 10.45 dB e
0dBidv  Ref 30.00 dBm 0 dBidiv Ref 20.00 dBm
Log Log
Center Freq|
2.402000000 GHz|
StartFreq |
:,;g; ‘ 2.400500000 GHz| 1
Stop Freq !
2403500000 GHz [
CF Stey Center 2.402 GHz Span 5 MHz
300,000 kHz| #Res BW 30 kHz VBW 300 kHz #Sweep 100 ms,
lAuto Man
O Bandwidth Total Power 9.05 dBm
rreqorest 1.9770 MHz
OHz Transmit Freq Error -2.747 kHz OBW Power 99.00 %
x dB Bandwidth 7.751 kHz x dB -6.00 dB
Center 2.402000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
usc s wsa p—
Veyeight Specirum ralyeer e ey Keight Specirm hrslyees - Drcupied BV ==
L F D I E [GH 08:33:59 PM Apr 09, 2021 Fraquency RL F D IRREC s v [GH Al 02:59:10 PM Apr 12, 2021
#Avg Type: RMS - S Center Freq: 2.402000000 GHz Radio Std: N
enter Freq 2.402000000 Gﬂﬁ T Trig: Fres Run “;I‘wr & | . :i:t:eFr“r:suh z adio one
IFGaindLow #Atten: 40 dB #FGain-Low #Atten: 30 4B Radio Device: BTS
Mikr1 1 Auto Tune|
Ref Offset 1045 0B ’
0diidiv - Ref 30.00 dBm 0 dBidiv Ref 20.00 dBm
Log Log
Center Freq|
2.402000000 GHz|
StartFreq |
:ﬂ:: ‘ 2.400500000 GHz| 1
Stop Freq Ly
2403500000 GHz
CF Ste, Center 2.402 GHz Span 5 MHz
300,000 k,ﬂ #Res BW 30 kHz VBW 300 kHz #Sweep 100 ms|
lAuto Man
o] Bandwidth Total Power 9.05 dBm
Freqoftest 1.9770 MHz
OHz Transmit Freq Error -2.747 kHz OBW Power 99.00 %
x dB Bandwidth 7.751 kHz x dB -6.00 dB
Center 2.402000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
o s wsa sTatus
Veyeight Specirum ralyeer e ey Keight Specirm hrslyees - Drcupied BV ==
L F D I E [GH 08:43:41 PM Apr 09, 2021 Fraquency RL F D IRREC s v [GH Al 03:00:08 PM Apr 12, 2021
#Avg Type: RMS ace[ =515 6 Center Freq: 2.480000000 GH: Radio Std: N
enter Freq 2.480000000 Gﬂﬁ T Trig: Fres Run “;I‘wr - & | . T;:t:eFr“r:suh z adio one.
IFGaindLow #Atten: 40 dB #FGain-Low #Atten: 30 4B Radio Device: BTS
Mikr1 1 Auto Tune|
Ref Offset 1045 0B ’
0diidiv  Ref 30.00 dBm 0 dBidiv Ref 20.00 dBm
Log Log
Center Freq|
2.4B0000000 GHz|
) StartFreq
e 2 478500000 GHz|
i
Stop Freq
2.481500000 GHz
CF Step Center 2.48 GHz Span 5 MHz
300000 kHzf| J¥RES BW 30 kHz VBW 300 kHz #Sweep 100 ms|
lauto Man|
o] Bandwidth Total Power 10.1 dBm
Freqoftest 1.9727 MHz
OHz Transmit Freq Error -5.504 kHz OBW Power 99.00 %
x dB Bandwidth 7.953 kHz x dB -6.00 dB
Center 2.480000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
usc sTarus wsc sTatus
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9.3.

LIMITS

OUTPUT POWER

FCC §15.247 (b) (3)

The maximum antenna gain is less than or equal to 6 dBi, therefore the limit is 30 dBm.

TEST PROCEDURE

Peak power is measured using ANSI C63.10(2013) under section 11.9.1.1

analyzer.

RESULTS

9.3.1. 500 kbps

utilizing spectrum

Channel Frequency Peak Power Limit Margin
[MHZ] [dBm] [dBm] [dB]

Low 2402 7.155 30.000 -22.845
Mid 2440 7.977 30.000 -22.023
High 2480 7.678 30.000 -22.322
Worst 7.977 30.000 -22.023

9.3.2. 2 Mbps
Channel FrTﬁAl:_Iezr;cy Pe?l(;BPrﬂ}Ner [Ialgn[lt] M[aérg]m
Low 2402 7.130 30.000 -22.870
Mid 2440 8.060 30.000 -21.940
High 2480 7.818 30.000 -22.182
Worst 8.060 30.000 -21.940
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FCC ID: ASLSMT735
9.3.3. PEAK POWER PLOTS

500 kbps 2 Mbps
Low Channel Low Channel

eyeightSpectrom Amalyon - Swept SA = Keyaight Spectram Anehyss - Swest 58 oo e
AL RF_ [s0a oc | comec [ senseani ALIGN AITO 04:42.38 PHMar 19,2021 RL W[50 DC | CORREC censE T ) RS 1o T
] #Avg Type: RMS TrAce]l - 315 £ ] #Avg Type: RMS TRace]; - 315
PNO: Fast —+—  Trig: FreeRun Avg|Hold: 1001100 TYPE( My PNO: Fast —a—  Trig: Free Run Avg|Hold: 100100 THPE|M e

o FGain:Low Atten: 4008 oeT|

IFGainzlow Atten: 40 dB

10 dBigiv  Ref 30.00 dBm 10 dBrdiv  Ref 30.00 dBm
Log Log

600

600

Center 2.402000 GHz Span 10.00 MHz | | Center 2.402000 GHz Span 10.00 MHz
#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts) #Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts)
s srams = sramus
Kesight Spectrum Andyzer - Swest 54 Keaight Spectrum Analyzer - Swest 54
AL R[S0 0c | comec [_sens=ann ALTGN AT 04425 AL RF_ 500 DC | comec [ senszanm ALTGH AUTD 047
#Avg Type: RMS T #Avg Type: RMS
PND:Fest —a—  Trig: FreeRun Avg|Hold: 100100 PO Fast —a—  Trig: FreeRun Avg|Hold: 100100
FGain:t ow Atten: 40 dB FGain:Low Atten: 40 dB
10 dBidiv  Ref 30.00 dBm 10 dBrdiv  Ref 30.00 dBm
Log Log
16
100 10z
|
)
)
)
60z eno
Center 2,440000 GHz Span 10.00 MHz || |Center 2.440000 GHz Span 10.00 MHz
#Res B 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts)f| [#Res BW 3.0 MHz #VBW 50 MHz Sweep 1.333 ms (20001 pts)

srarus; Jsc

High Channel

=

High Channel

KeyaightSpoctrom Amalyee: - Swep SA =y Keyaight Specem Analyoe - Swegt SA Py~
AL W [so@ o | comec [ senseant ALG AITO 04:43:33 PHMar 19, 2021 AL W [s0a oc | comsEC SensEnT ALIGN AUTa
] #Avg Type: RMS TRace]l 31 £ I #Avg Type: RS
TiFam - Trig: FreeRun AvglHold: 1001100 Tree| PRGr Fast —e—  Trig: FreeRun AvglHold: 100100 TreEM
oerl IFGain:Low Atten: 40 dB oeT|

PNC
FGain:Low Atten: b dB

[odsidic__Ref 30.00 dBm Joderdiv__Ref 30.00 dBm
og og

600

600

Span 10.00 MHz

Span 10.00 MHz || | Center 2.480000 GHz
Sweep 1.333 ms (20001 pts)

Sweep 1.333 ms (20001 pts) #Res BW 3.0 MHz #VBW 50 MHz
Jusc

Center 2.480000 GHz
#Res BW 3.0 MHz #VBW 50 MHz

=

srarus

eTarus.
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9.4. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

Measurements perform using a wideband RF frame average power sensor.

The cable assembly insertion loss and duty cycle correction factor were entered as an offset in

the power meter to allow for direct reading of power.

RESULTS

9.4.1. 500 kbps

Channel Frequency AV Power AV Power
[MHZz] [dBm] [mW]
Low 2402 6.731 4,710
Mid 2440 7.616 5.776
High 2480 7.327 5.404
9.4.2. 2 Mbps
Frequenc AV Power AV Power
Sl [E/IHZ] ¢ [dBm] [MW]
Low 2402 6.479 4.446
Mid 2440 7.359 5.444
High 2480 7.081 5.106
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REPORT NO: 4789867746-E4V2 DATE: 2021-04-30

FCC ID: ASLSMT735

9.5. POWER SPECTRAL DENSITY

LIMITS

FCC §15.247 (e)
RSS-247 (5.2) (b)

The power spectral density conducted from the transmitter to the antenna shall not be greater

than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS

9.5.1. 500 kbps

Channel Frequency PSD Limit Margin
[MHZ] [dBm/3kHZz] [dBm/3kHZz] [dB]
Low 2402 0.123 8.000 -7.877
Mid 2440 0.995 8.000 -7.005
High 2480 0.711 8.000 -7.289
9.5.2. 2Mbps
Frequenc PSD Limit Margin
ClEie. MHz] - | [dBmiakHz] | [dBm/3KHz] (4B]
Low 2402 -9.786 8.000 -17.786
Mid 2440 -8.966 8.000 -16.966
High 2480 -9.295 8.000 -17.295
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9.5.3. PSD TEST PLOTS

Keysight Spectrum Anslyzer - Swept SA o = Keysight Spectrum Anslyzes - Swept 54
AL w st oc [ senseanti ALIGN AITO AL R [s08 oo 1 sewsenai AIGN ATO 08564
] #Avg Type: RMS #Avg Type: RMS
PNO:Wide —— Trig: FreeRun AvglHold: 100100 PO Wide —— Trig: FreeRun Avg|Hold: 100/100
1FGain:l ow Atten: 20 B IEGainiLow Atten: 20 6B
Ref Offset 10.45 dB Ref Offset 10.45 dB
10 dBidiv  Ref 20.00 dBm 10 didiv Ref 20.00 dBm
Log Leg
, 1
1
0. 200 T
| )
) 1
) 50
70.0 7o
Center 2.4020000 GHz Span 988.0 kHz Center 2,4020000 GHz Span 1.699 MHz
#Res BW 3.0 kHz #VBW 10 KHz Sweep 32.00 ms (20001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 54.67 ms (20001 pts)
= s = fetarus
Xeprght Spectrom Andyees - Swest SA [Ty r——— e e
AL % [soa oc [ senseant; ALGN ATO 08:57:59 PM & AL W [sia oc | [ Sense T ATGN AUTO 08:55:21 Pl pr09, 2021
| #Avg Type: RMS TRAGE | £Avg Type: RMS ace 55
PR Wide —— Trig: FreeRun AvglHold: 1001100 TYPEm NG Wide —— Trig: FreeRun AvglHld: 1001100 TreE
|FGainLow Atten: 20 dB oerlP. IFGainLow Atten: 20 dB oerlP
Ref Offset 10.46 dB Ref Offset 10.45 dB
Jodeidiv__Ref 20.00 dBm [0dBidiv__Ref 20.00 dBm
og °a
)
1 .
0. e
0. 200
) 1
1
)
&
0.0 7o
Center 2.4400000 GHz Span 989,0 kHz Center 24400000 GHz Span 1.701 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 32.00 ms (20001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 54.67 ms (20001 pts)
s s = suatus
Kepaght Spectrum Anlyees - Swest SA Vepmght Spectrum Anclizs - Swept S
AL | m  [wa o [ sensean [ smnamo | AL ’_ 506 oc [ senseama ALTGN ALTD
| #Avg Type: RMS #Avg Type: RMS
PNO: Wide - Trig: FreeRun AvglHold: 1001100 PNO: Wide ~—» Trig: FreeRun AvglHold: 100/100 e[
1FGain-Low Atten: 20 dB IFGain-dow Atten: 20 dB oerlP
Ref Offset 1045 dB Ref Offset 10.45 0B
10 dBidiv  Ref 20.00 dBm 10dBidiv  Ref 20.00 dBm
Log Leg
3 L ‘
. ‘ : L
i e
) ]
) 1
) 50
& 50
0 0o
Center 2.4800000 GHz Span 984.0 kHz Center 2.4800000 GHz Span 1.692 MHz
#Res BIW 3.0 kHz #VBW 10 kHz Sweep 32.00 ms (20001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 54.67 ms (20001 pts)
= emarus] o= fenarus
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9.6. CONDUCTED SPURIOUS EMISSIONS

LIMITS

FCC §15.247 (d)
RSS-247 5.5

Output power was measured based on the use of a peak measurement.
Therefore, spurious emissions are required to be 20 dBc.

RESULTS
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9.6.1. 500 kbps

Erp— i i EREN= E— i o | el
8:13:05 P Aar 09, 2021 Frequency 2 SEnsEINT S e Frequency
s L T : TRACE[| 315 6
"“" Freq 2400000000 G.,H,‘ﬁ Wids == Trig: Free Run Avamold: 1001100 enter Freq 13015000000 o — ] Trig: Free Run AveHolG: 100100
IFGain:Low #Atten: 40 dB IFGaln:Low #Atten: 30 dB
MEKr1 2 Auto Tune| Mkrd 2 Auto Tune|
Ref Offset 10.45 d8 bt Ref Offset 10.45 dB i
10 daidy  Ref 30.00 dBm 10 daidly Ref 20.00 dBm -
Log Log n
Center Freq| G CenterFreq|
¢ 2400000000 GHz 13015000000 GHz|
StartFreq| startFreq|
2.395000000 GHz| 0 30.000000 MHz|
A
StopFreq| Stop Freq
2.405000000 GHz, 26.000000000 GHz|
Center 2.400000 GHz Span 10.00 MHz CF Step Start 30 MHz Stop 26.00 GHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts, 1,000000 MHz| #Res BW 100 kHz #VBW 300 kHz Sweep 957.3 ms (40001 pts) [ 2597000000 GHz|
Auto Man Au Man
[kl MCoF TRCT SCL [ FURCTON ] FUNCTINWDTRL FukcTan viLue mm-_ [ Fuscion ] FUNCTONWIDTHL Fukcrion viue 8
N f 2.401 899 0 GHz 6.689 dBm 1 N 24020 GHz 6839 dBm
2 N i 24000000GHz  -43578dBm 2 N i 48040GHz 45593 dBm
3N f 23998160GHz  -39.618dBm FreqOffset 3 N f 72060GHz 49251 dBm FreqOffset
4 0 Hz] = N f 256403GHz 42418 dBm 0Hz
8 L]
7 7
8 g
g 9
10 10
1 "
usc sTaTUS wsa ratus
B Ver S A o e S o ||
S 08:25: SENsE 11 st [mzsm
Frequency Frequency
__ #hvg Type: RIS
enter Freq 2.440000000 GPHng e Trig: Free Run e 0ar100 enter Fraq 13 015000000 ?;2! ) Trig: Free Run ey 30080
IFGalnlow  #Aten: 40 d8 (FGainlow  SAtten: 30 dB
Mkr Auto Tune| Mkra 24 Auto Tune,
Ref Offset 10.46 dB ‘ Ref Offset 10.46 dB Vkrd 24.
0 de/ci_Ref 30.00 dBm (o gaud_Ref 20.00 dBm -40
Log ¥ ]
Center Freq 4 Center Freq
2440000000 GHz 13015000000 GHz|
¢ ! StartFreq| StartFreq|
2435000000 GHz ¢ 30.000000 MHz|
7y a
e i
Stop Freq| Stop Freq
2.445000000 GHz, 26.000000000 GHz|
! CF Ste| Start 30 MHz Stop 26.00 GHz, CF Step
1,000000 MHz| #Res BW 100 kHz #VBW 300 kHz Sweep 957.3 ms (40001 pts) [ 2597000000 GHz|
auto Man lauto Man
f ind imed  grdn
H m
FreqOffset| 3 N 1 00 GHz -49.385 dBm FreqOffset
0z -6 N f 240237GH: 40360 dBm OHz
&
7
g
9
Center 2.440000 GHz Span 10.00 MHz, 1?
#Res BW 100 kHz #VBW 300 kHz ‘Sweep 5.333 ms (20001 pts ‘
sc sTATUS wsa ratus
B ey et A o e Koy Specim b o ||
L S E CEE Froquenay L — masm Froquency
__ #hvg Type
enter Freq 2.483500000 G.,H,ﬁ Wide === Trig: Free Run AvglHold: e ooric0 enter Fraq 13 015000000 GH! i~ Trig: FreeRun AvaHo: bagtirtr
IFGalnlow  #Aten: 40 d8 Foalniow  sAmen: 008
MKr1 2.47 Auto Tune| Mkrd Auto Tune|
Ref Offset 1046 dB nbb et Ref Offset 10.45 dB A
10 g5y Ref 30.00 dBm 10 eidi_Ref 20.00 dBm -
b b y
Center Freq| <! Center Freq|
. 2.483500000 GHz| 13.015000000 GHz|
StartFreq| StartFreq|
2478500000 GHz 30.000000 MHz|
T & i 0 4
I ; vk
T Stop Freq| Stop Freq
2.488500000 GHz 26.000000000 GHz|
Center 2.483500 GHz Span 10.00 MHz CF Ste Start 30 MHz Stop 26.00 GHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts, 1.000000 MHz| #Res BW 100 kHz #VBW 300 kHz Sweep 957.3 ms (40001 pts) [ 25697000000 GHz|
Auto Man Auta Man|
[ moog] Trc] sl [ roncionwirH]Fucnon it 8 | Pmecion ] Fsciovwoti]Foscrion e
N f 2479745 0 GHz 7.226 dBm N 24800 GHz 7433 dBm
2 N f 24871696 GHz 38591 dBm 2 N 1 49600GHz 45807 dBm
3N t 2.483 500 0 GHz 43480 dBm FreqOffset| 3 N 1 7.440 0 GHz -50.088 dBm Freq Offset|
4 0z -6 N f 237874GHz  42270dBm o Hz|
6 &
7 7
8 8
9 9
10 10
1 "
o saTus wsa aus
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9.6.2. 2Mbps

Keysigh Specirum hinslyzer i i EREN= Veysight Speciram Anslyzer i i o | el
L soa_oc 5 CATO | 08:35:15 P dgr Frequency L W [sia oo T 08:37:30 P g 09, Frequency
s nace #Avg Type: Thace}
ISR S A VAN SRt . ¢ vy Avamold: 1001100 MENET RS S vV IS ...‘ Trig: Free Run AveHolG: 100100 ™
IFGainLow #Arten: 40 dB IFGain:Low #Atten: 30 dB °
. Auto Tune; e BE 4D Auto Tune|
Ref Offset 10.45 d8 Mkr Ref Offset 10.45 dB Mkrd 25.426
(9 g5k Ref 30.00 dBm Ref 20.00 dBm -41.8
Center Freq| (;\ Center Freq|
’ 2.400000000 GHz| 13.015000000 GHz|
StartFreq| startFreq|
2.395000000 GHz| ’ 30.000000 MHz|
iy [#) "y ;
[0 il
StopFreq| Stop Freq
2.405000000 GHz, 26.000000000 GHz|
Center 2.400000 GHz Span 10.00 MHz CF Ste Start 30 MHz Stop 26.00 GHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts, 1.000000 MHz| #Res BW 100 kHz #VBW 300 kHz Sweep 957.3 ms (40001 pts) [ 25697000000 GHz|
Auto Man| Auto Man|
[kl MCoF TRCT SCL [ FUSCTON ] FURCTINWIDTRL Fukcran v UE TR e 0 I S Y I [ FUscTON ] FUNCTONWIDTHL FUCTion v TR
N f 2.402 000 0 GHz 6.569 dBm 1 N T 24020 GHz 3237 dBm
2 N i 24000000 GHz  -40.824dBm 2 N f 48040GHz 48227 dBm
3N f 23999780GHz  -38.755dBm FreqOffset 3 N f 72060GHz  -49.347 dBm FreqOffset
H L 0Hz = N f 254261GHz 41843 dBm oHz]
8 | 6
7 7
8 g
g 9
10 10
1 " 2
o saTus wsa aus
B Keyght Spectrum Arsyaer o e [y a— R
L m_ Ts0g o 5 ALIGH AUTO _|08:40:26 oM A1 08, 2021 Froquenay L W [sia o - ALiATD o238 s, 20 Froquency
#hvg Type: RMS A : vy Type: )
B s RS B G.,",‘ﬁ Wids =+ Trig: Free Run AvglHold: 100100 R TRl U ol ?:z;m == Trig: Free Run Avg|Hold: 1001100 ™
IFGainLow : 40 dB IFGain:Low #Atten: 30 dB ©
Mkr Auto Tune; Mkrd 25 Auto Tune|
Ref Offset 10.46 dB ¢ Ref Offset 10.46 dB Mkrd 25.4
0 g5/ Ref 30,00 dBm |9 giay Rl 20.00 dBm -42
Center Freq| ! CenterFreq
2440000000 GHz 13015000000 GHz|
’ StartFreq| StartFreq|
2435000000 GHz P 30.000000 MHz|
|
StopFreq| Stop Freq
2.445000000 GHz, 26.000000000 GHz|
CF Ste| Start 30 MHz Stop 26.00 GHz CF Step
1,000000 MHz| #Res BW 100 kHz #VBW 300 kHz Sweep 957.3 ms (40001 pts) [ 2597000000 GHz|
auto Man lauto Man
— [ Fmcion ] Fcronwoti]Focrionvaus I R
‘ pmeer guisn
X H m
FreqOffset| 7.320 0 GHz -50.451 dBm Freq Offset|
0Hz 254825GHz 42182 dBm oHe
Center 2.440000 GHz Span 10.00 MHz A
#Res BW 100 kHz #VBW 300 kHz ‘Sweep 5.333 ms (20001 pts ) i,
sc sTATUS wsa ratus
B Keyght Spectrum Asyasr o e Veysght Specirum Anshyeer R
. - . ALIGH AUTO | 08:44:18 PM Froquancy L s _lsta oc e IN T o Frequency
#hvy Type: RMS " . )
enter Freq 2.483500000 G.,H,ﬁ Wide === Trig: Free Run AvgiHola: 1001100 eatar o A W) ?,2!;," o= Trig: Free Run ‘Avg Hows 1001180
\Foainlow  #Atien: 40dB (FGalniow  #Amen: 30 dB
MKr Auto Tune| MEr. Auto Tune|
Ref Offset 1046 dB o Ref Offset 10.45 dB e
10 g5y Ref 30.00 dBm 10geidi_Ref 20.00 dBm
Center Freq| Q Center Freq|
¢ 2483500000 GHz 13015000000 GHz|
StartFreq| StartFreq|
2478500000 GHz ¢ 30.000000 MHz|
o y
IS ) % IV
{
Stop Freq| Stop Freq
2.488500000 GHz 26.000000000 GHz|
Center 2.483500 GHz Span 10.00 MHz CF Step Start 30 MHz Stop 26.00 GHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 5.333 ms (20001 pts, 1,000000 MHz| #Res BW 100 kHz #VBW 300 kHz Sweep 957.3 ms (40001 pts) [ 2597000000 GHz|
auto Man lauto Man
[ moog] Trc] sl — { wood Rel sl 23 |
N f 2479988 0 GHz 6.949 dBm N f 24800 GHz 5451 dBm
2 N f 24861280 GHz  -38.428dBm 2 N 1 49600GHz 45192 dBm
3N t 2.483 500 0 GHz 42,484 dBm FreqOffset| 3 N 1 7.440 0 GHz -49.924 dBm Freq Offset|
g 0 Hz| -6 N f 254955 GHz -41.256 dBm 0 Hz|
8 | 6
7 7
8 8
9 9
10 10
1 " 3
usc sTaTUS wsa ratus
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REPORT NO: 4789867746-E4V2 DATE: 2021-04-30
FCC ID: ASLSMT735

10. RADIATED TEST RESULTS

10.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and 815.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)

0.009 — 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. 88 15.231 and 15.241.
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TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz and
150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz, then the video
bandwidth is set to 3 MHz for peak measurements and add duty cycle factor for average
measurements. (Restriced bandedge, Final detection of spurious harmonic emissions)Duty cycle
factor = 10 log (1/x). For this sample: For 500 kbps, DCF = 10log(1/0.57249)=2.422 dB
(Spectrum Analyzer round it up to 2.42 dB) and for 2 Mbps, DCF = 10log(1/0.57844)=2.377 dB
(Spectrum Analyzer round it up to 2.38 dB).

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 kHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest, middle,
and highest channels in the 2.4 GHz band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The
EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned
from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9kHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open field test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the one of tests made in an open field based on KDB 414788.
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10.2. TRANSMITTER ABOVE 1 GHz

10.2.1. 500 kbps

BANDEDGE (LOW CHANNEL)

HORIZONTAL RESULT

UL SUWON Lak Chomber 1 2021 Apr | 15:28:49
25
Restricted Bondedge
- Project Number:47898414208
115 Client:Samsung
Config:EUT / AC Adapter
Mode:BLE_BE_H_2482_588k
[ 1 O Tested by:28882 / AC 128 U, BB Hz

zontal

CdBL/m) Hari

18.5MH=z/
Frequency (GHz)

Ronge (GHz) RBU/LBW Fef/Aitn  Dat/fvg Mode Sweep Ptz #Spe/Modk  Fosition | Rengs (EHZ) RBLLUBU Ref/Attn  Det/Bvg Mode Susep Ptz #5ups/Moda  Fosition
1:2.31-2. 415 1MC-EdB)/ M 1245 ‘kﬂ?fL:\gl-mr i dmo Hmmac (Auto. 81 MEKH A1 dex_:s 4 1 4 M R/Pur feglRM 3 n Al i T ik
Trace Markers
Frequency Meter Correct ted Margin PK Margin Azimuth Height
1 *2.39 .27 Pk .8 -25. 0 .47 74 -24.53 0: 205
2 * 2.36566 .63 Pk 7 -25.. 0 .83 - - 74 -22.17 0 205
3 *2.39 .95 RMS .8 -25. 242 .57 54 -12.43 - - 0: 205
4 *2.36456 .76 RMS 7 -25. 242 .28 54 -11.72 0: 205

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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VERTICAL RESULT

'\Zbl'l SUWON Lak Chamber 1 2821 Apr | 15:33:34
i Restricted Bondedge
e Project Number:47898414208
= Client:Samsung
Config:EUT / AC Adapter
Mode:BLE_BE_U_24B2 5HAk
L e Tested by:28882 / AC 128 V, 6B Hz
B o s s e
T 1 e e R S e L T
-
|9
O
= 75
£
3
3 =l = DSOS SRS
2 65
o
Average Limit (dBull/m
L e
=
g
i L bbb ot bl ) [ il
sl b hrpnbiby el
45 !
2 3
=)
S-S SO S SO SOt OOt SOOI SOOI
2. 31 18.5MH=z/ 2.415
Frequency (GHz)
Ronge (Gz) U/ VW Ref/Aitn Dat/Avg Fods Sweep Ptz d5wps/Mode Fosition | Renge (62 REWUEU Ref/fttn  Det/fug Node Sucep Fts Foups/foda  Fosition
Vieter Corected
Marker Freguercy Readg Det 3117_00168717 100B_ATTIdB] DC Cor (4B) Jeang Average Limit (dBuVim) s Peak Limit (dBuvim) el i s Polariy
* 2.3 42.48 Pk - 25, 0 48.68 - - 74 2532 208 v
23131 262 Pk . 25, 0 52 - - 74 22 298 v
2.3 32.69 RMS . 25, 242 4131 54 -12.69 - - 208 v
*2.37454 33.92 RMS 5 25 242 22.44 54 1156 - - 208 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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BANDEDGE (HIGH CHANNEL)

HORIZONTAL RESULT

125 UL SUWON Lak Chaomber 1 2821 Apr | 15:689:16
25 T T
Restricted Bondedge
= Project Number:4789841426
= Client:Samsung
Config:EUT / AC Adapter
Mode: BLE_BE_H_24B8_5@8k
L o 5 : : : Tested by:28882 / AC 128 V, 6B Hz
Al
i
95 i
a
T 85
S
N
a
2 75
E
3 5
3 oo
@
o
45 4
- o
s s s e e s S S
2.46 18, 3MH=z/ 2.563
Frequency (GHz)
Ronge (G2) REiL/LBU Raf/Attn  Dat/fvg Mode Seecp Fte #5pe/iode Fosition | Renge (612} REW/ B Ref/iitn  Det/fvg flode Fte  Fups/Moda  Fos Lion
1:2.46-2.5%3 1MC-EdBY/ M 124 PERK/LogPur-Ulidee  Fmeec(Autc) 2381  MAKH 211 dege | 2:2745-2.562 HC-EcB)/ 3N 2/5 AUER/Pur Frvg(RH: ) eedl BBTAUG 211 dega 175
Tt Coecied
Werker Fregquency 755512)9 oet s117_o0168717 1008_ATT(cE) oc corr (@) JZEVEE":‘,”.E:‘, Average Limit (@8uvim) Magin Peak it (dBuvim) Piyan | Az M| oy
1 248351 425 Pk 32 253 0 492 B B 74 248 211 175 H
2 248433 484 Pk 32 252 0 55.2 B B 74 “18:8 211 175 H
3 *2.48351 33.87 RMS 32 -25.3 242 42.99 54 -11.01 - - 211 175 H
4 *2.4837 339 RMS 32 -25.3 242 43.02 54 -10.98 - - 211 175 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 34 of 49

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C(04)
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 4789867746-E4V2

FCC ID: ASLSMT735

DATE: 2021-04-30

VERTICAL RESULT

'\Zbl L SUWOMN Lak Chamber 2821 Apr | 14:49:49
Restricted Bondedge
e Project Number: 4789841420
= Client:Samsung
Contig:EUT / AC Adapter
Mode:BLE BE_U_24868_588k
L Tested by 2@B82 / AC 128 U, 6B Hz
B o i e e e
T 1 e e S R e S
-
|9
O
= 75
£
3
3 e T ST (SOt S0 J St St STt SOt S STt SO USSRt SURURUSRUUSSES RS
2 65
o
i CoBul )]
L I | [l 1+ - e s
W“W TR VNI PP TVINE P TPV PRI (WO WPOR TRTT OO S PN PPY FRTAP | W ORYY TON TV WP | T VT RPN TR
AN Y e L Ve TN W
45 4
o
S-S SO S SO SOt OOt SOOI SOOI
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Ronge (Gz) U/ VW Ptz d5wps/Moce Fosition | Renge (62 REWUEU Ref/fttn  Det/fug Node Sucep Fts Foups/foda  Fosition
Vit Corected
v | Feme | e ou oc cor @) Ry || e o o) PescLimt (6Buvim) Pruaan | A | HOON | gy
1 * 2.48351 7.54 Pk 0 54.24 74 1976 169 v
2 * 2.48409 13 Pk 0 55.83 - 74 18.17 169 v
3 248351 46 RMS 2.42 4258 54 - - 169 v
) 2554 62 RMS 2.42 42.94 54 169 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL RESULTS

II,‘UL SUWON Lab Chamber 1 2821 Apr | 15:48: 88
N Radioted Emissions 3-Meters
- 4739841 426
188 4780841428
Config fdopter
Mode : ELE_HARM _5a6k
98 Tested by 28832 / AC 120 U, 68 Hz
lal
3
78
I
£ 6@

24

Frequency (GHz

Fenge (62 [ Ref/Aitn Dt/ Hode Suep Fis  Aopsoe  Fosibion | Rame (B AEWE Fef /fttn Dot /g Hode Saeep Fis  Fopsode  Fasibion

HORIZONTAL

oYL SUJON Lok Chomber 1
1 113 ptamasssssssamsosssss mesesssnr et

(dBul/m) Usrtical

24

Fenge (62 [ Ref/iitn  Det/ireg Hode Suep i AEWE Fef /fttn  Det /g Hode Seeep Fis  Fopsode  Fasibion

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected
Frequency 3117_0016871 Avg Limit Margin Peak Limit Margin Azimuth Height
(GHz) TSSW? Det 7 3GHz_HP[dB] DC Corr (dB) (Sg:e\/r’!g) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm) Polarity
*4.8035 32.52 PK2 34.1 -31.5 0 35.12 - - 74 -38.88 69 114 H
*4.80364 31.73 MAv1 34.1 -31.5 242 36.75 54 -17.25 - - 69 114 H
*4.80432 44.06 PK2 34.1 -31.5 0 46.66 - - 74 -27.34 32 103 \%
*4.80348 32.97 MAv1 34.1 -31.5 2.42 37.99 54 -16.01 - - 32 103 \
7.20493 38.65 PK2 35.9 -27.6 0 46.95 - - 74 -27.05 0 100 H
7.20425 37.3 PK2 35.9 -27.7 0 45.5 - - 74 -28.5 0 100 \
9.60987 35.55 PK2 37.1 -23.1 0 49.55 - - 74 -24.45 0 100 H
9.60924 34.81 PK2 37.1 -23 0 48.91 - - 74 -25.09 0 100 \
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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MID CHANNEL RESULTS

III]UL SULION Lakh Chamber 1 2821 Apr | 16:28:51
Radiated Emissions 3-Meters
188 t Nm'w-:‘ 4785841428
Adopter
| 48_508k
Bz | Tested by 22 / AC 128 U, 68 Hz
aa|
El
T 7@
G
H
n
£ G684

24
! - 7 - - - "The — s
Freguency C(GHz)
Forge G WUAB  Fel/iin Ty fode Sewp P Tapefok FoulUm | fge (B WD Rerin  Doi/ag R Sep P Fepied Fmiti;
| 1pUL_SUWON Lak Chember 1 2H21 fer | 16:2
wodiated Emissions 3-Meters
: et Number 4789841421
L S T — “("“" ’“” 4789841428
fig:EUT / AC Adopter
Mode : BLE_HARM_244E_S50Bk

98 Tested by / BC 128 U, 68 Hz

98|
il
i
S 1%
z
E.
Z2 o8
e N H

5 ‘ [N

48| d =

3B~

24 §

! - 7 - - - "The L
Freguency C(GHz)
o G WWABl el DeUeg ok Sewp P Tapeon Foition | e @ WD R DolAg fale Sep P Fepied Fmiti;

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected
P | e | ow | | e | oo | Gy | gmtm | v | temo | e | wne | e | s
* 4.87966 43.51 PK2 34.1 -31.4 0 46.21 - - 74 -27.79 71 147 H
*4.87964 32.53 MAv1 34.1 -31.4 2.42 37.65 54 -16.35 - - 71 147 H
*4.87956 45.68 PK2 34.1 -31.4 0 48.38 - - 74 -25.62 146 224 \4
*4.8796 36.1 MAv1 34.1 -31.4 2.42 41.22 54 -12.78 - - 146 224 \4
*7.31524 38.74 PK2 35.8 -27.4 0 47.14 - - 74 -26.86 136 388 H
*7.31942 26.76 MAv1 35.8 -27.2 2.42 37.78 54 -16.22 - - 136 388 H
*7.31914 39.97 PK2 35.8 -27.2 0 48.57 - - 74 -25.43 128 193 \4
* 7.32064 28.8 MAv1 35.8 -27.3 2.42 39.72 54 -14.28 - - 128 193 \4
9.75533 36.05 PK2 37.4 -23.7 0 49.75 - - 74 -24.25 0 100 H
9.75597 35.12 PK2 37.4 -23.7 0 48.82 74 -25.18 0 100 \4

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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HIGH CHANNEL RESULTS

II,‘I_IL SUWON Lab Chamber 1 2821 Apr | 17:168:48
N Re ne 3 Metere
195841 426
188 4785841428
Adopter
e :BLE_HARM_2488_5SGBk
2d RC 120 U, &H Hz
36|
I
T 78
I
2 o8

CdBul

26
- - - - v — s
Freguency (GHz)
Fenge C6Fe) [y Fef/Attn et/ Hode Susep Fie  Apsoce  Fosibion | Rome (Bo) [T Fief/fttn  Det/fe Hode Sucep Fio  Foupsitode  Fosikion
| 1gUL_SIUON Lab Chamber | 2821 fpr | 17:18:48
h Rodioted Emissions 3-Meters
188! ct Number : 4789841428
Config /4 AC Adopter
Mode :BLE_HARM_24868_560k
Eld] Tested by:22943 / AC 128 U, 68 Hz
al
El
g {
o
z &
40 G
klz]
26
- - - - TTie — 18
Freguancy (GHz)
Reonge CGHz) [y Fef/ttn Dot/ Hode Sweep Fis  f5upm/Mose  Fosition | Range (62 B Fef/Attn  Det/feg Hode Sueep Fin  toupstode  Fosition

3
VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected

Fre N 117, 16871 Avg Limif Margin Peak Limi Margin Azimuth Height
g Tj;ﬂ'\?)g Det S8 3GHz_HP[dB] DC Corr (d8) g;ﬁ(’/‘,';f’) (dEguv/m‘) ) (jguvlm)( @) (Deg?) (img)l Polarity

*4.96058 47.28 PK2 34.1 315 0 49.88 - - 74 2412 175 396 H
*4.96032 38.71 MAVL 34.1 315 2.42 4373 54 1027 - - 175 396 H
*4.9596 47.92 PK2 34.1 314 0 50.62 - - 74 23.38 153 167 V.
*4.9602 39.45 MAVL 34.1 315 2.42 44.47 54 053 - - 153 167 Vv
*7.44068 40.97 PK2 35.8 26.8 0 49.97 - - 74 24.03 166 271 H
* 7.44052 28.49 MAv1 35.8 -26.8 2.42 39.91 54 -14.09 - - 166 271 H
* 7.44068 43.67 PK2 35.8 -26.8 0 52.67 - - 74 -21.33 97 295 \Y
* 7.44062 34.28 MAv1 35.8 -26.8 2.42 45.7 54 -8.3 - - 97 295 \Y
9.91805 34.37 PK2 37.7 -21.6 0 50.47 - - 74 -23.53 0 100 H
9.91782 34.27 PK2 37.7 -21.6 0 50.37 - - 74 -23.63 0 100 \Y

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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10.2.2. 2Mbps

BANDEDGE (LOW CHANNEL)

HORIZONTAL RESULT

UL SUWON Lak Chomber 1 2021 Apr | 3182
25 - -
i Restricted Bondedge
- Project Number:47898414208
115 Client:Samsung
Config:EUT / AC Adapter
Mode:BLE_BE _H_24B2_2M ™
L5 L o Tested by:28882 / AC 128 U, BB Hz ff“

(dBu)/m) Harizontol

S
a

35 ...................
2.31 8. SMH=z/ 2.415
Frequency (GHz)

Ronge (G RN Fef/Altn  Det/vg Fods Swcep Pte #oape/os Fositicn | Fenge (612 REWUBU Ref/fttn  Det/eng flode Sucep Fts  Fwps/Moda  Fosition
12.31-2.415 1MC-EdBY/ M 123 PERK/LogPur-Ulidee  Fmeec(Autc) 2381  MAKH 209 dege | 2.31-2.4 M 2/% AUVER/Puar Bnzac (Aut a1 3BT 1 de 13

Trace Markers

Meter Corrected Viargin

Mark Frequeney g Det 3117_00168724 1008 ATTIdB] 0C Cor (48) Sy Average Limit (Buvim) oy Peak Limit (dBuvim) el i s Polariy
*2.39 .06 Pk 5 -20.; 0 4.66 - - 74 -19.34 0!
*2.38992 .44 Pk 5 -20.. 0 7.04 - - 74 -16.96 0
*2.39 .91 RMS 5 -20.. 2.38 16.89 54 -7.11 - - 0
*2.36318 .57 RMS " -20.; 238 17.45 54 -6.55 0!

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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VERTICAL RESULT

'\Zbl L SUWOMN Lak Chomber 1 2821 Apr | 13:36:14
Restricted Bondedge
e Project Number: 4789841420
= Client:Samsung
Config:EUT / AC Adapter
Mode:BLE BE _U_2482_2M
185 ; Tested by 2@B82 / AC 128 U, 6B Hz
B o s e s e |
T = 1 S S e R T S
-
|9
O
= 75
£
3
< T T
o
55 Avercge Ei |+ dBuld/m o
]
H™ i " i n il " " I M i
il # by et
45
S-S SO S SO SOt OOt SOOI SOOI
2. 31 18.5MH=z/ 2.415
Frequency (GHz)
Ronge (Gz) U/ VW Ref/Aitn Dat/Avg Fods Sweep Ptz d5wps/Mode Fosition | Renge (62 REWUEU Ref/fttn  Det/fug Node Sucep Fts Foups/Mods  Fosition
Vit Corected
v | Feme | e ou o137 cosearsy 1068 AT oc cor @) Ry || e o o) Mg PescLimt (6Buvim) Pruaan | A | HOON | gy
1 239 44.06 Pk 8 25 50.26 - - 74 2374 335 v
2 *2.34392 47.05 Pk 7 25 52.95 - - 74 -21.05 335 v
3 239 331 RMS 8 25, 2.38 41.68 54 -12.32 - - 335 v
) *2.38954 3351 RMS 8 25 2.38 42.19 54 1181 - - 335 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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BANDEDGE (HIGH CHANNEL)

HORIZONTAL RESULT

thlJ SUWON Lak Chamber 1 2821 Apr | 13:58:28
25 T T
i ; ; Restricted Bondedge
5 Project Number:47898414208

115 Client:Samsung

Config:EUT / AC Adapter

Mode:BLE_BE _H_2488_2H
185 Tested by:28882 / AC 128 V, 6B Hz

(dBul//m) Haorizantcl

£
o

R - C i I e D  C Ol

2.46 18. 3MH=z/ 2.563
Frequency (GHz)
Fonge (az) RBU/LEY Rel/Altn  Dat/fvg Mode Sucep Ft= #wpe/ode  Fosition | Renge (6z) [T Fef/fttn  Det/fvg fode Fups/oda  Fosi Lion
1:2.46-2.5%3 1MC-EdBY/ M 123 PERK/LogPur-Ulidee  Fmeec(Autc) 2381  MAKH 281 dege | 2:2745-2.561 HC-EcB)/ 3N 2/5 AUER/Pur Frvg(RH: a1 BBTAUG 281 deg= 174
e Corected
Werker Fregquency 755512)9 oet s117_o0168717 1008_ATT(cE) oc corr (@) JZEVEE":‘,”.E:‘, Average Limit (@8uvim) Magin Peak it (dBuvim) Piyan | Az M| oy

1 *2.48351 43.13 Pk 32 -25.3 0 49.83 - - 74 -24.17 201 174 H
2 *2.48381 48.97 Pk 32 -25.3 0 55.67 - - 74 -18.33 201 174 H
3 *2.48351 33.24 RMS 32 -25.3 238 42.32 54 -11.68 - - 201 174 H
4 256109 33.56 RMS 32.1 -25.1 238 42.94 54 -11.06 - - 201 174 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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DATE: 2021-04-30

VERTICAL RESULT

2021 Apr

14:1

~UL SUWON Lab Chamber |
£2

iy
o
r

Restricted Bondedge
= Project Number:4789841428
115 t:Semsung
Config:EUT / AC Adopter
Mode :BLE_BE_U_2488_2M
185 Tested by:28882 / AC 120 U, 6@ Hz
95
5 85
2
o
o
= 75
E
= e
A 65}
Z !
: P Averoge Limit (dBul/m)
o) TSSO SO ' .........
[ CURIRATI |

-
2.46 18 . 3MH=z/ 2.56
Frequency (GHz)
Ronge (@) RGN Rel/Altn  Det/Avg Mods Pl 5upsiMods  Fosition | Range (B1z) /B Ref/Attn  Dat/fvg Mods Susep Pl 5upsitode  FosiLion
Vieter Corrected
Marker Frequercy R oet o117 oos6e717 oc cor @) s Average Lim (d0uvim) Peak Lini (@8ovim) PMaran | Az | OO gy

1 *2.48351 .62 Pk 32 50.32 74 -23.68 V.
2 *2.48393 .73 Pk 32 55.43 - 74 -18.57 V.
3 248351 24 RMS 32 2.38 42.32 54 - - V.
4 248301 .94 RMS 32 2.38 43.02 54 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4789867746-E4V2 DATE: 2021-04-30
FCC ID: ASLSMT735

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL RESULTS

II,‘UL SUWON Lab Chamber 1 2821 Apr | 18:13:44
N Radioted Emissions 3-Meters
- 14790841 426
108 4780841428
Config fdopter
Mode :BLE_HARM _2M
98 Tested by:22933 / AC 128 U, 68 Hz
lal
3
78
I
i 6B

20
- - - - - TThnwe—° — s
Frequency (GHz
Fenge C6Fe) [y Fef/Attn et/ Hode Susep Fie  Apsoce  Fosibion | Rome (Bo) [T Fief/fttn  Det/fe Hode Sucep Fio  Foupsitode  Fosikion
| 1gUL_SIUON Lab Chamber | 2821 Aer | 18:13:44
h 3-Meter
e ect Number 4789841428
cpter
A2 _2M
El5] AC 128 U, B8 Hz
al
3 7\
H
- (a15]
2 98
= =
48 o s o
o s
k]
20
- - - - - TThnwe—° — 18
Torge W WABL e/ D ok e W Re/ien Dot/ ol Sep Fo Tepter Feitim

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

RADIATED EMISSIONS

Meter 16871 Corrected Avg Limit Margin Peak Limit Margin Azimuth Height
T Ry Det s 3GHz_HPIdB] DC Corr (aB) —— (@Bovim) @) (dBuV/m) @) (Degs) o Polarty
* 4.80508 42.12 PK2 34.1 -31.4 0 44.82 - - 74 -29.18 68 110 H
*4.80316 30.75 MAv1 34.1 -31.5 2.38 35.73 54 -18.27 - - 68 110 H
*4.80384 44.01 PK2 34.1 -31.5 0 46.61 - - 74 -27.39 35 104 \Y
* 4.80494 31.84 MAv1 34.1 -31.4 2.38 36.92 54 -17.08 - - 35 104 \
7.20463 37.69 PK2 35.9 -27.6 0 45.99 - - 74 -28.01 0 100 H
7.20392 37.75 PK2 35.9 -27.7 0 45.95 - - 74 -28.05 0 100 \
9.60305 35.08 PK2 37.1 -23.1 0 49.08 - - 74 -24.92 0 100 H
9.61079 34.59 PK2 37.1 -23.1 0 48.59 - - 74 -25.41 0 100 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789867746-E4V2
FCC ID: ASLSMT735

DATE: 2021-04-30

118

UL SUWON Lok Chamber 1

MID CHANNEL RESULTS

Rodioted Emissions 3-Meters

- t Number ;4789841428
1aa ]
Adopter
- 448_2M
el | Tested by 22 / AC 128 U, 68 Hz
Glal
El
T 78
5
I
n
£ oH

20
! - - - - - TThnwe—° — s
Freguancy (GHz)
Forge W] Feriin ety e Sewp P Tapefok FoulUm | fge (B WD Rerin  Doi/ag R S P Fptem Fitior
| 1pUL_SUWON Lak Chember 1 2021 Apr | 21:45:208
wodiated Emissions 3-Meters
i ect Number :478984142€
L S S — ot "‘"’“” 4789541428
AC Adopter
M_2448_2M
98 2943 / AC 128 U, 68 Hz
98|
il
i
S 1%
z
3 .
3 5@
5 4 =
48| & b
38 r
20 +
! - - - - - TThnwe—° — 18
Freguancy (GHz)
o G WWABl el DeUeg ok Sewp P Tapeon Foition | e @ WD R DolAg fale S Pa Bk Foition

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected
Frequency : 3117_0016871 Avg Limit Margin Peak Limit Margin Azimuth Height .
(@Hz) Rggsu\?)g Det 7 3GHz_HP[dB] DC Corr (dB) g_gS\d/‘/:?) (dBuwVim) @8) dBuvim) @) (egs) e Polarity
*4.8791 42.96 PK2 34.1 -31.4 0 45.66 - - 74 -28.34 71 113 H
*4.87906 31.34 MAv1 34.1 -31.4 2.38 36.42 54 -17.58 - - 71 113 H
*4.8812 47.22 PK2 34.1 -31.3 0 50.02 - - 74 -23.98 150 286 \4
*4.88088 36.41 MAv1 34.1 -31.3 2.38 41.59 54 -12.41 - - 150 286 \4
*7.31806 38.85 PK2 35.8 -27.4 0 47.25 - - 74 -26.75 59 128 H
*7.31318 26.08 MAv1 35.8 -27.4 2.38 36.86 54 -17.14 - - 59 128 H
*7.31846 39.62 PK2 35.8 -27.4 0 48.02 - - 74 -25.98 68 170 \4
*7.31846 27.52 MAv1 35.8 -27.4 2.38 38.3 54 -15.7 - - 68 170 \4
9.75822 34.72 PK2 37.4 -23.7 0 48.42 - - 74 -25.58 0 100 H
9.75629 34.85 PK2 37.4 -23.7 0 48.55 74 -25.45 0 100 \4

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4789867746-E4V2
FCC ID: ASLSMT735

DATE: 2021-04-30

HIGH CHANNEL RESULTS

| IDUL SULION Lak i-ﬁmwbcr‘_j

Radiated Emiss

Tons I-Meters

- ’ t Number 47898414208
188 : g
Mad
L T
8a|
3
t 7B
5
i
T
£ 6B

24
! - - - - "The — s
Freguency C(GHz)
Forge W] Feriin ety e S o Fpeak Foition | Fage B R e Doty o S P Fptem Fitior
| 1pUL_SUWON Lak Chember 1 ECEI 16:85
tadiated Emissions 3-Meters
: et Number 4789841421
0SS S ESSS NSERS R S ot “‘"’i‘ 4789541428
AC Adopter
M_248H_2M
98 2943 / AC 128 U, 68 Hz
ae| :
5 7@ ]
§ :
L— |
z :
E. :
2 54l = i i
= E] a H
R
48 of
38
24
! - - - - "The L
Freguency C(GHz)
o G WWAB R/ ey ks Sewp P Tapon Fouition | e B WU R Dot/ fod Sep P Fepied Fmiti;

VERTICAL

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.

RADIATED EMISSIONS

Meter Corrected
Frequency Reading Det 3117_0016871 3GHz_HPLdB] DC Cor (dB) Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) (@BuV) 7 ! (@Buvim) (dBuv/m) (dB) (dBuV/m) (dB) (Degs) (cm)
*4.95904 46.67 PK2 34.1 -31.4 0 49.37 - - 74 -24.63 174 397 H
*4.96086 36.57 MAv1 34.1 -31.5 2.38 41.55 54 -12.45 - - 174 397 H
*4.95892 47.49 PK2 34.1 -31.4 0 50.19 - - 74 -23.81 153 167 \4
*4.95908 37.563 MAv1 34.1 -31.4 2.38 42.61 54 -11.39 - - 153 167 \4
*7.44154 40.51 PK2 35.8 -26.9 0 49.41 - - 74 -24.59 193 287 H
*7.44118 28.34 MAv1 35.8 -26.9 2.38 39.62 54 -14.38 - - 193 287 H
*7.44154 42.66 PK2 35.8 -26.9 0 51.56 - - 74 -22.44 94 315 \4
*7.44118 31.68 MAv1 35.8 -26.9 2.38 42.96 54 -11.04 - - 94 315 \4
9.91902 34.32 PK2 37.7 -21.6 0 50.42 - - 74 -23.58 360 100 H
9.91529 34.06 PK2 37.7 -21.6 0 50.16 74 -23.84 360 100 \4

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
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DATE: 2021-04-30

10.3.

WORST CASE BELOW 1 GHZ

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION)

UL SUMON Lok Chonber | 2021 fpr 2 18:52:31
! Rodiated Emissions - 3 Meters
Config:EUT / AC Adopter
Made :Be lowu_1GHz_BLE_5Pik
75 Tested by:28882 / AC 128 U, B@ Hz
65
]
% =
3
3 45
2 i
S i |
25 A | : | }J ;
A H
il w:"-. et %
15 ;
kL2 - - 68 - T . TBae
Freguency (MHz)
o W TR Pt i o S e T Failer | e 0 R e e TR Gy Fa Fpien Fam
ettt TR BB/ PR g lides  IPacietiuto) 1 W B 3ipdegs W
g5UL SUMON Lo Chonber | 2021 fpr 2 18:52:31
Rodioted Emissions - 3 Meters
/ AC Adopter
low_1GHz_BLE_5B8k
75 by: 298827/ AT 128 U, B8 Hz
65
a =
5
3 45
3 asledn
2 %
o 1
: i 5 g
25 =3 P N
1 ) o
15 T e TN il
kL% - - 68 - T . L)
Freguency (MHz)
o W TG Pt iy o e T Faiter | o RV el R TR Gy Fa Wi Falm
Meter Corrected . .
Marker Frequency Reading Det VULB9163_750 Below_1G[dB] DC Corr (dB) Reading QPk Limit Margin Azimuth Height Polarity
(MHz) (dBuv) dBUV/m (dBuV/m) (dB) (Degs) (cm)
1 *74.135 43.42 Pk 13.7 -30 0 27.12 40 -12.88 0-360 400 H
2 194.512 35.23 Pk 17.3 -28.5 0 24.03 43.52 -19.49 0-360 100 H
3 * 254.846 38.19 Pk 18.5 -28 0 28.69 46.02 -17.33 0-360 100 H
4 33.104 49.62 Pk 15.8 -31 0 34.42 40 -5.58 0-360 100 Vv
5 *75.008 42.21 Pk 13.4 -29.9 0 25.71 40 -14.29 0-360 200 \
6 * 243.594 36.31 Pk 18.3 -28.1 0 26.51 46.02 -19.51 0-360 100 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

Pk - Peak detector
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11. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

RSS-Gen 8.8
Fregquency of Emission (MHz) Conducted Limit (dBuV)
Cuasi-peak Average
0.15-0.5 6t 56 560 to 46
0.5-5 56 46
5-30 Gl S0
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS
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11.1.1. AC Power Line

LINE 1 RESULTS

'\UBJL SUWOM Lebk AC Shield Room 2821 Apr 2 18:568:33
] i ] Conducted RFI Uoltoge
i Project No:4789841428
g@ ................................. N C| Bt Ncme:ngsung
Config:EUT / AC Adapter
H H Mode:AC_Line_BLE
80 Test by 20882 / AC 12B U, 68 Hz
74
5 —
9 T
5 =15 i s FR47 FCEPART 16 B
2 :
[’
- 1
q S8} Peeeee F ...... j ..... -
x 9
E
3 406
@ b :
- 2 Wl 7
369 T i
LT { TE iy nuera" “l i il
I M e J’h"
8 ‘ L.W‘IH' M}’ W"I,T J
28| il ill ‘ |W e l‘ alll 3
A 1y (1 u
“ i l'ﬁ'\‘wa‘\l‘\“""”“lll“ l“'( : Iﬂl‘}" i
10 M ‘h&l ! qu%| e
15 ' B i
Frequency (MHz)
Range (MHz) BB Re”ﬂ‘ltn Det/fvg Hode Sweep Pte  4Seps/Mode  Lobel Ronge (HHz) FBU/UBY Ref/fttn  Dets/fg Mode Supep Pt BSups/Mode Lobel

Trace Markers

Range 1: Phase L1 .15 - 30MHz

. CFR47 CFR 47
Frequency Meter 101836 Wit g piog  COMected  LCopART  Margin | FCCPART  Margin
Marker (MHz2) Reading  Det h S(dB) Reading 5 ¢jac5 8 (dB) 15 Class B (dB)
(dBuv) EX_L1[dB] (dB(uVolts)) o o
1 .168 41.15 Pk 10 A 51.25 65.06 -13.81 - -
2 171 20.15 Av 10 2 30.35 - - 54.91 -24.56
3 276 35.98 Pk 9.7 2 45.88 60.94 -15.06 - -
4 .288 15.44 Av 9.7 2 25.34 - - 50.58 -25.24
5 .705 29.4 Pk 9.9 2 39.5 56 -16.5 - -
6 .699 13.71 Av 9.9 2 23.81 - - 46 -22.19
7 2.64 20.84 Pk 9.7 .3 30.84 56 -25.16 - -
8 2.628 7.01 Av 9.7 .3 17.01 - - 46 -28.99
9 10.818 23.8 Pk 9.9 3 34 60 -26 - -
10 10.806 11.74 Av 9.9 .3 21.94 - - 50 -28.06
11 13.971 27.85 Pk 10 4 38.25 60 -21.75 - -
12 13.95 16.85 Av 10 4 27.25 - - 50 -22.75

Pk - Peak detector
Av - Average detection
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LINE 2 RESULTS

WUU_IL SUWON Lok AC Shield Room 2821 fApr 2 18:58: 33
Conducted RFI Uoltoge
Project No:d789841428
98 Cl é‘-ﬁttr\.orﬂe'Samsung
Config:EUT / AC Adapter
Mode :AC_L ine_BLE
]| O OSSR SUSSNUUSOUOE SOUSTRUPIS SURNROOS PPN OO U SO SO SN Test by 26883 / AC 128 U, 68 Hz
78
o ——
I = ; is
[N
3 sg13
z Py i
3 M, 15 s
mj 4B “ ¥ .-".“.\"\ A MI‘ 7 ] o
= J!l.la-‘ajaﬂ|u\\,f‘l_ . h?‘ 9
30 3 [ il {...,.1f A Fl M ........ i
v \ i J ML \f JWI“" *
, 7 Y "IL'L\II"'H ,J’JI | I‘J”“l\ "f\ ‘ ‘
o A Wmd'h [ | r" J‘ﬂ [UM Af WL lﬂ ﬁw N
i o
18 V | lﬂ; il M ’ N F |
15 1
Frequency (MHz)
Ranga (HHz) REWABU Ref/dttn  Det/ivg Mode Sanep Pts  fSwpe/Mode  Label Fu"?i;?ﬂ:\ &BIEZ’UE}I 5 Bff:'sll,n Erl,:mg Mode . Sugpﬂ Z!—?r iﬁluﬁﬂnd? }mvl B
Trace Markers
Range 2: Phase N .15 - 30MHz
Meter Corrected CPR 47 CPR 47
Marker Frequency Reading Det 101836_Wit  CABLELOS Reading FCC PART Margin FCC PART Margin
(MHz) (dBuY) h EX_N[dB] S(dB) (@Bvoly) 15 %If;l:ss B (dB) 15 cAle\xlss B (dB)
13 .165 37.97 Pk 10 1 48.07 65.21 -17.14 - -
14 .168 16.6 Av 10.1 1 26.8 - - 55.06 -28.26
15 .288 32.54 Pk 9.7 2 42.44 60.58 -18.14 - -
16 .294 13.88 Av 9.7 2 23.78 - - 50.41 -26.63
17 741 26.94 Pk 9.9 2 37.04 56 -18.96 - -
18 741 17.72 Av 9.9 2 27.82 - - 46 -18.18
19 2.619 23.62 Pk 9.8 .3 33.72 56 -22.28 - -
20 2.637 7.89 Av 9.8 .3 17.99 - - 46 -28.01
21 11.448 27.25 Pk 10 .3 37.55 60 -22.45 - -
22 11.463 10.07 Av 10 .3 20.37 - - 50 -29.63
23 13.947 32.6 Pk 10.1 4 43.1 60 -16.9 - -
24 13.959 17.85 Av 10.1 4 28.35 - - 50 -21.65

Pk - Peak detector
Av - Average detection

END OF TEST REPORT
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